
 

Industry Research Report on Chemicals Industry 

  

 

 

<<Report Title - Techno economic viability study of a greenfield capacity of 5MLPD ethanol plant>> 

for <<Client name>> 

  

 

<<Month & Year>> 

 

Submitted by CARE Advisory Research and Training Ltd 

 

                       

 

 

 

  

                

 

Industry Research Report  

on  

EPC in Telecom, Gas and Water sector in India 

 
June 2025 

 
 
 
 

 



  
 

                                                                                                                                             
                                                                                                                                                     
[...]
                                                                                                                                             
                                                                                                                                                     
 

66 

Industry Research Report on EPC in Telecom, Gas and Water sector in India 

 

 

4 Sewage Infrastructure 

4.1 Overview of the sewage treatment infrastructure in India 

India is the world’s most populous country with 1.43 billion people. Out of this, 63.6% of the population lives in rural areas and 

36.4% are connected to the urban centres according to United Nations. According to Census 2011, as many as 53 cities in India had 

a population above a million. At this current growth rate, the urban population is estimated to reach 607 million by 2030; and it is 

estimated that by 2050, 50% of the country’s population will be in urban cities. This unsustainable increase in urban population 

exerts enormous pressure on city planners, especially for provisioning utility services, particularly water supply, sewerage, storm 

water drainage and solid waste management. 

Sewage infrastructure in urban India faces significant challenges due to rapid urbanization, population growth, and outdated systems. 

The untreated sewage is a major contributor to the pollution of rivers, lakes, and groundwater. While some metropolitan cities have 

well-developed underground sewer systems and sewage treatment plants (STPs), many smaller cities and towns lack adequate 

infrastructure. Open drains and unplanned sewage disposal systems are common in these areas, leading to environmental degradation 

and public health risks. Despite the government initiatives like AMRUT and the Smart Cities Mission, many STPs underperform or 

remain non-operational due to power shortages, poor maintenance, or inefficiencies in design. Decentralized systems, such as small-

scale sewage treatment plants, are being promoted to manage wastewater locally in areas where centralized networks are unfeasible. 

Whereas in rural India, sewage infrastructure primarily relies on decentralized and on-site sanitation systems, as centralized sewage 

networks are non-existent. Most rural households use septic tanks, pit latrines, or soak pits, which are often poorly maintained, 

leading to overflow and environmental pollution. Greywater and faecal sludge are frequently discharged untreated into open drains, 

fields, or water bodies, contributing to groundwater contamination and waterborne diseases. 

According to the Central Pollution Control Board (CPCB), the estimated sewage generation was almost 39,600 Million liters per 

day (MLD) in rural regions, while in urban regions it was estimated to be 72,368 MLD for the year 2020-21. The estimated volume 

in the urban cities is almost double that of the rural regions because of the availability of more water for sanitation which has 

improved the standard of living. 

Current technologies and practices in Urban waste management (UWM) 

In India, UWM is performed in two ways (1) On-site systems and (2) Off-site systems.  

• On-site systems 

An onsite system retains wastewater in the vicinity of the toilet in a pit or tank, and the produced sludge is removed periodically to 

the faecal sludge/septage treatment system. In India, approximately 60% of the population relies on on-site sewage management 

systems, also known as non-sewered sanitation, which treat sewage at the point of generation. The most widely used system in the 

country is the conventional septic tank combined with soaking methods such as soak pits and dispersion trenches. A septic tank is 

an underground chamber that collects and partially treats domestic sewage through anaerobic processes. Within the tank, solids 

settle and undergo anaerobic digestion, reducing sludge volume and allowing the overflow effluent to infiltrate into the ground via 

the soak pit without clogging the leaching system. However, in practice, many premises lack proper soaking arrangements due to 

space limitations and limited awareness. Consequently, pathogenic effluents are often discharged directly into open drains, creating 

significant public health risks. 

On-site sewage treatment systems consistently produce faecal sludge or septage, which must be safely collected, transported, treated, 

and either reused or disposed of. Faecal Sludge and Septage Management (FSSM) is particularly important in India, where 

approximately 60% of households rely on on-site sanitation systems. In urban areas, these systems include double leach pits and 

septic tanks. 

Off-site system 

An off-site system removes wastewater from the vicinity of the toilet for disposal elsewhere. An off-site system comprises of a 

sewerage network to transport sewage to a sewage treatment plant (STP), the treated wastewater’s solid content is disposed to drying 

beds, and liquid is disposed to waterbodies. 



  
 

                                                                                                                                             
                                                                                                                                                     
 

67 

Industry Research Report on EPC in Telecom, Gas and Water sector in India 

 

 

Sewage collection system: Wastewater collection can be done using two systems (1) Separate system, which collects sewage and 

stormwater in separate drains, and (2) Combined system, which collects sewage and stormwater together in the same drain. In India, 

almost all the sewer networks are designed for separate systems, which satisfies the technical and economic advantages. However, 

old sewerage systems which were developed during British rule have a combined system like in Kolkata. 

Sewage treatment facilities: In India, under an off-site treatment system, domestic sewage is transported to STPs. The STPs are 

designed based on the influent characteristics like Total suspended solids (TSS), Biochemical oxygen demand (BOD), and Faecal 

coliform (FC). At present, 1,469 STPs (as of 2020 – 21) have been installed in the urban centres of 28 states and union territories in 

India, with a total installed capacity of 31,841 MLD. 

Table 9: Comparative STP status for years 2014 and 2020 

STP Status 

2014 2020 

Number of STPs Capacity (MLD) Number of STPs Capacity (MLD) 

Operational 522 18,883 1,093 26,869 

Non-operational 79 1,237 102 1,406 

Under-construction 145 2,528 274 3,566 

Total Installed 746 22,648 1,469 31,841 

Proposed 70 628 162 4,827 

Total treatment 816 23,276 1,631 36,668 
Source: Central Pollution Control Board, CareEdge Research 

 

In an off-site system, sewage treatment is composed of three stages (1) Primary treatment, (2) Secondary treatment, and (3) Tertiary 

or advanced treatment. 

o Primary treatment is a preliminary filtration process designed to eliminate physical and chemical pollutants, such as 

suspended solids, along with partial removal of organic nitrogen, phosphorus, and heavy metals. However, its 

effectiveness in removing microbial pathogens is limited. This stage comprises three main steps: (1) Screening, (2) 

Grit Chamber, and (3) Primary Sedimentation. 

o Secondary treatment involves biological processes to break down organic matter, achieving up to 85% reduction in 

Biological Oxygen Demand (BOD). This stage can be either aerobic or anaerobic. Aerobic treatment utilizes dissolved 

oxygen in wastewater, allowing aerobic or facultative bacteria to reduce or eliminate BOD, Chemical Oxygen Demand 

(COD), dissolved and suspended organics, volatile organics, nitrates, phosphates, and other substances. Anaerobic 

treatment, on the other hand, occurs in the absence of dissolved oxygen or air and is conducted by anaerobic and 

facultative bacteria. 

o Tertiary treatment focuses on removing contaminants that secondary treatment cannot address. This stage includes 

methods like chemical precipitation and membrane technologies. Chemical precipitation is used to remove phosphorus, 

helping to prevent eutrophication, as well as salts for industrial reuse of treated wastewater and heavy metals. 

Membrane technologies offer an alternative for removing hardness but generate a reject solution containing salts, 

which requires disposal through ocean discharge or thermal evaporation. 

Following tertiary treatment, disinfection is performed to address coliform bacteria that could impact the quality of receiving water. 

Chlorination is the commonly used disinfection method in sewage treatment. Since the treated sewage comes directly from secondary 

aerobic biological treatment, chlorinating these effluents does not pose significant risks. 



  
 

                                                                                                                                             
                                                                                                                                                     
 

68 

Industry Research Report on EPC in Telecom, Gas and Water sector in India 

 

 

Chart 34: Three stages of sewage treatment in an Off-site system 

 
Source: Niti Aayog, CareEdge Research 

4.2 Overview of Urban Waste Generation and Treatment 

In India, the sewage generation in the urban region was 72,368 million litres per day (MLD) for the year 2020-21, while the installed 

sewage treatment capacity is 31,841 MLD. The operational capacity is 26,869 MLD, which is exceptionally low than the load 

generation. 

As per a Niti Aayog report, as of August 2022, of the total sewage generation only 28% i.e. 20,236 MLD was treated which implies 

that 72% of the waste water is left untreated and is disposed in the various water bodies like river, lakes or underground water.  Some 

capacity additions like 4,827 MLD sewage treatment have been proposed but a gap between the waste water generation and treatment 

of 35,700 MLD i.e. 49% still remains. 

Additionally, as per the CPCB (2021) in the city-scale assessments, the wastewater generation from Class I cities and Class II towns 

is estimated as 29,129 MLD, and under the assumption of a 30% decadal increase in urban population, it is expected to be 33,212 

MLD at the current time. Against this, the existing capacity of sewage treatment is only 6,190 MLD. There is still a 79% (22,939 

MLD) capacity gap between sewage generation and existing sewage treatment capacity. Another 1,742.6 MLD wastewater treatment 

capacity is being planned or built. Even with this added to the current capacity, there is still a sewage treatment capacity shortfall of 

21,196 MLD. 

Off-site sewage treatment

Primary Treatment

Screening

Grit Chamber,

Primary sedimentation

Secondary Treatment

Aerobic digestion,

Anaerobic digestion

Tertiary Treatment

Chemical Precipitation,

Membrance technologies



  
 

                                                                                                                                             
                                                                                                                                                     
 

69 

Industry Research Report on EPC in Telecom, Gas and Water sector in India 

 

 

Chart 35: Sewage generation and treatment capacities (MLD) 

 
Source: Central Pollution Control Board 

As per the data provided by State Pollution Control Boards (SPCBs)/ Pollution Control Committee (PCCs) in the year 2020-21, 

there are 1,631 STPs (including proposed STPs) with a total capacity of 36,668 MLD covering 35 States/UTs. Out of 1,631 STPs, 

1,093 STPs are operational, 102 are Non-operational, 274 are under construction and 162 STPs are proposed for construction. Out 

of 1,093 operational STPs, compliance status of 900 STPs is available and only 578 STPs having a combined capacity of 12,200 

MLD are found complying with the consented norms prescribed by the SPCBs / PCCs. 

Table 10: State-wise Sewage generation and treatment capacity 

States / UTs 

Sewage 

Generation (in 

MLD) 

Installed 

Capacity (in 

MLD) 

Proposed 

Capacity (in 

MLD) 

Total treatment 

capacity (in MLD) 

including 

planned/proposed 

Operational 

treatment 

capacity (in 

MLD) 

Andaman & 

Nicobar Islands 
23 - - - - 

Andhra Pradesh 2,882 833 20 853 443 

Arunachal Pradesh 62 - - - - 

Assam 809 - - - - 

Bihar 2,276 10 621 631 - 

Chandigarh 188 293 - 293 271 

Chhattisgarh 1,203 73 - 73 73 

Dadra & Nagar 

Haveli 
67 24 - 24 24 

Goa 176 66 38 104 44 

Gujarat 5,013 3,378 - 3,378 3,358 

Haryana 1,816 1,880 - 1,880 1,880 

Himachal Pradesh 116 136 19 155 99 

Jammu & Kashmir 665 218 4 222 93 

Jharkhand 1,510 22 617 639 22 

Karnataka 4,458 2,712 - 2,712 1,922 

Kerala 4,256 120 - 120 114 

Lakshadweep 13 - - - - 

Madhya Pradesh 3,646 1,839 85 1,924 684 

Maharashtra 9,107 6,890 2,929 9,819 6,366 

13,503

3,836
4,807

4,018
2,965

4,472

485 768
322 143

67%

87%

84%

92%
95%

0%

10%

20%

30%

40%

50%

60%

70%

80%

90%

100%

0

2,000

4,000

6,000

8,000

10,000

12,000

14,000

16,000

Class I Cities (>10 lakhs

population)

Class I Cities (5-10

lakhs population)

Class I Cities (2-5 lakhs

population)

Class I cities (1-2 lakhs

population)

Class II towns (0.5-1

lakh population)

Sewage Generation(MLD) Installed Treatment Capacity (MLD) Capacity Gap(%)



  
 

                                                                                                                                             
                                                                                                                                                     
 

70 

Industry Research Report on EPC in Telecom, Gas and Water sector in India 

 

 

States / UTs 

Sewage 

Generation (in 

MLD) 

Installed 

Capacity (in 

MLD) 

Proposed 

Capacity (in 

MLD) 

Total treatment 

capacity (in MLD) 

including 

planned/proposed 

Operational 

treatment 

capacity (in 

MLD) 

Manipur 168 - - - - 

Meghalaya 112 - - - - 

Mizoram 103 10 - 10 - 

Nagaland 135 - - - - 

NCT of Delhi 3,330 2,896 - 2,896 2,715 

Orissa 1,282 378 - 378 55 

Pondicherry 161 56 3 59 56 

Punjab 1,889 1,781 - 1,781 1,601 

Rajasthan 3,185 1,086 109 1,195 783 

Sikkim 52 20 10 30 18 

Tamil Nadu 6,421 1,492 - 1,492 1,492 

Telangana 2,660 901 - 901 842 

Tripura 237 8 - 8 8 

Uttar Pradesh 8,263 3,374 - 3,374 3,224 

Uttarakhand 627 448 67 515 345 

West Bengal 5,457 897 305 1,202 337 

Total 72,368 31,841 4,827 36,668 26,869 

Source: National Inventory of STPs, CPCB 

 



  
 

                                                                                                                                             
                                                                                                                                                     
 

71 

Industry Research Report on EPC in Telecom, Gas and Water sector in India 

 

 

4.3 Insight on historical growth in STP capacity in India 

Chart 36: STP capacity over the years 

 
Source- National Inventory of STPs, CPCB 

Since 1971, India's urban population has tripled, leading to a significant increase in sewage generation as urban areas expanded and 

water usage intensified. Although treatment capacity has grown in absolute terms, the percentage of sewage treated has fluctuated, 

often lagging the rapid increase in sewage generation. Despite the increase in treatment capacity from 2,758 MLD (1978-79) to 

31,841 MLD (2020-21), the gap between sewage generation and treatment remains vast, resulting in untreated sewage being 

discharged into water bodies. The disparity between sewage generation and treatment highlights the need for comprehensive urban 

planning, increased investment in wastewater infrastructure, and the adoption of innovative technologies to close the treatment gap. 

 

 

 

1978-79

•As per Census 1971, 142 class I cities were identified where treatment capacity was 2,755 